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M RIE R SR Y Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

Siﬁ/&?ﬁ (Sample Submitted By) ;@ FAIR R F L2 @ (SEKOND CREATIVE DESIGN CO., LTD.)
¢z #-(Sample Description) : 10cm i ix P% y;ﬁ% A
Jf =255 (Style/Item No.) : SE-02299
&1 F (Sample Material) . 4 30 (CERAMICS)
2 13 ¢ # A (Manufacturer/Vendor) ;@ ¥ AR % F L2 7 (SEKOND CREATIVE DESIGN CO., LTD.)
% A B (Country of Origin) T on /%‘(TAIWAN)
Jz ¢ p #p (Sample Receiving Date) ¢ 2015/11/04
R:E P (Testing Period) ¢ 2015/11/04 TO 2015/11/12
#1322 £ (Test Requested) DORPRE Sy %ﬁﬁ‘?‘?" FARS HFEEZ B A 8 (102.08. 203838 3 %

1021350146%.4 2 ) » RIFEF B4~ 452 & - / As specified by client, with
referenece to Sanitation Standard for Food Utensils, Containers and
Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to test
Leachable Lead and Cadmium content.

PR % % (Test Results) : 27T - F (Please refer to next pages).

Signed for andg b
SGS TAIWANLTD:
Chemical Laboratory - Taipei
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P2 % (Test Results)

#l5EI0 = (PART NAME) No.1 : X% d &P #% (INTERNAL PART OF LT. YELLOW CERAMIC POT)

— N T — TR
(Teot Ltows) iy | (olme) lothon e (Resulo)f (L
(n1) L0Q) [ Fo1
0.05 n. d. 5

4> / Lead mg/L

FEAREL CFE KRR
E-RTy o WE IR R

(MOHWUO0009. 02, 104+=4°* 29p %
mg/L 8 3 %10419006478 4 ) » 2 0.05 n. d. 5
E@@@?#&Q%%%ﬁﬁﬁ
7. / As described in Method
of Test for Food Utensils

4% / Cadmium mg/L 240 containers and Packages - Test| 0.01 n. d. 0.5
of Glass, Porcelain and
Enameled Products
(MOHWU0009. 02, MOHW Food No.
mg/L 1041900647 announced, April 0.01 n. d. 0.5
29, 2015), Analysis was
performed by ICP-AES.
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#l5E30 = (PART NAME) No.2 : X% d L E MY (INTERNAL PART OF LT. YELLOW CERAMIC LID)

e %25
I35 B ¥ . :lfne) RlE ;j‘?;l oy U
(Test Items) (Unit) (nl) (Method) (LOQ) o2 (Limit)
4~ / Lead wg/cm? 0.05 n. d. 17

\\\ﬁr

FTEREEL FR AR
F-pI s MR R S WHE R
(MOHWU0009. 02, 104#4* 29p 3%

wg/cm? a3 %10419006475. 24 ) » 2 0.05 n.d. 17

REWET %@+%%%&@9
%%. / As described in Method
60 of Test for Food Utensils

4% / Cadmium wg/cm? containers and Packages - Test| 0. 01 n. d. 1.7
of Glass, Porcelain and
Enameled Products
(MOHWU0009. 02, MOHW Food No.

weg/cm? 1041900647 announced, April 0.01 n. d. 1.7
29, 2015), Analysis was
performed by ICP-AES.

# 3z (Note) :
1. mg/L = ppm ; w@g/cm® = microgram per square centimeter
2. LOQ = Limit of Quantification (% & 1&*'1)
3 n.d. = Not Detected = less than LOQ (& # 1)
N SR imaiﬁwﬂ%jg’%:¥—ﬁﬁ?$uﬂ’ﬁgiﬁﬁéﬁ%ﬂ%ﬁ%%wwﬁﬁﬁo/Memtm
commercial competition and other consideration the client can’ t provide information related to the
submitted sample besides the information listed on the page one.

5%%%%@%§?W$ﬁii LERRERREE I FAA T2 L2 Rd A
B B 22 2)%7 - (The test report is the test result issued by the testing
institutions as requested by the consignor. Regarding to the legitimacy of
the product, 1t shall be determined by the authorities according to the
law. )
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X BEY 4o BEHET 0 MEAF R EHRBZFE/I0F X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)
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